Name Chuck mechanical 3" assembly

Part No:
39263
I,t\?én PartNo Description Qty.
1 26971 |Chuck body 1
2 26048 |Chuck bushing 4
3 26135 |Chuck screw 4
4 26047 |Chuck bottom 3" 1
5 39753 |Shoulder bolt 4
6 Set screw 3/8" x 7/8" 10 4
UNC
1 7 Spring lock washer 3/4 | 4
8 26707 |[Cap screw 3/4" 10 UNC | 4
9 26973 EW Rod 3" Chuck jaw 1
set
AW/ AWL Rod 3" Chuck
9 26974 jaw set 1
BW/ BWL Rod 3" Chuck
9 26975 jaw set 1
9 26976 NW Rod 3" Chuck jaw 1
set
9 9 26981 NWL Rod 3" Chuck Jaw 1
set

TRANSFORMA

[irilling Tools Gompany



Name:

Hydraulic chuck cylinder assembly

Part No:
30918
I,t\?g? Part No. Description Qty.
1 39002 |Cylinder chuck 1
2 39004 |Inner piston quad ring 1
3 39005 |Outer piston quad ring 1
4 30243 |Piston chuck 1
Inner cap cylinder quad
5 39006 ring 1
6 39007 |Cap o'ring 1
7 39433 |Cylinder cap 1
8 55631 |Lock washer 3/8" 16
Capscrew hex head 3/8"
10 | 55623 % 1" 16 UNC 16
11 | 39435 |[Cylinder clamp 3

TRANSFORMA

[irilling Tools Gompany



Name:

Hydraulic chuck hood assembly

' B 1 Part No:
q T~ 73508
I,t\le(;n Part No. Description Qty.
Capscrew socket head
12 1| 57637 | M S UNG 3
2 2 39453 |Hood shoulder bolt 3
o 3 | 28558 |Grease fitting 6
4 34003 |Hood Chuck 1
5 51617 |Wear ring 1
6 73547 |Body shoulder bolt 6
7 30163 |Plate spring loaded 1
8 72542 |Compression spring 6
9 72737 |Bar spring 3
10 | 39432 |Jaw compression spring| 6
11 | 39001 |Chuck body 1
Hood bushing Part No.
12 | 30123 |AWL Rod Hood bushing | 1
12 | 30124 [BWL Rod Hood bushing| 1
12 | 30125 |NWL Rod Hood bushing| 1
12 | 30126 |HWL Rod Hood bushing| 1
Chuck Jaw Set Part No.
13 | 49569 |AW/ AWL Drill Rod 1
13 | 49571 |BW Drill Rod 1
13 | 49573 |BWL Drill Rod 1
13 | 49574 |NW Drill Rod 1
13 | 49576 |NWL Drill Rod 1
HWL Drill Ror NW
13 | 49575 Casing 1

TRANSFORMA

[irilling Tools Gompany



Name:
Hydraulic chuck assembly basic
Part No:

73253
',t\?(;n Part. No. Description Qty.
1 73508 Hidraulic chuck hood 1

assembly

Hidraulic chuck cylinder
2 30918 assembly 1

TRANSFORMA

[irilling Tools Gompany



Name:
Chuck mechanical 3-7/8" assembly

Part No:
39264
I,t\?y PartNo Description Qty.
1 36278 |Chuck body 3-7/8" 1
2 26048 |Chuck bushing 4
3 26135 |Chuck screw 4
4 36279 |Chuck bottom 3-7/8" 1
5 39753 |Shoulder bolt 4
6 Set screw 3/8" x 7/8" 10 4
UNC
7 Spring lock washer 3/4 | 4
8 26707 |[Cap screw 3/4" 10 UNC | 4
EW Rod 3-7/8" Chuck
9 36931 jaw set 1
AW/ AWL Rod 3-7/8"
9 36934 Chuck jaw set 1
BW/ BWL Rod 3-7/8"
9 36937 Chuck jaw set 1
NW Rod 3-7/8" Chuck
9 9 36930 jaw set 1
NWL Rod 3-7/8" Chuck
9 36943 jaw set 1
HWL Rod/ NW Casing
9 | 36270 |3 7/8" Chuck jaw set 1
2
3
4

O ()
€ @0

I

P77

TRANSFORMA

[irilling Tools Gompany



	Sheet1
	Drawing View1
	Drawing View2

	Sheet1
	Drawing View1
	Drawing View2

	Sheet1
	Drawing View1
	Drawing View2

	Sheet1
	Drawing View1
	Drawing View2

	Sheet1
	Drawing View1
	Drawing View2


